DESIGN PROFESSIONAL SERVICES AGREEMENT
PROJECT/CONTRACT NO. 80002132/9472
MODERNIZATION IMPROVEMENTS AT THE WATER TREATMENT PLANT
WATER SERVICES DEPARTMENT
CITY OF KANSAS CITY, MISSOURI

This design professional services agreement is between KANSAS CITY, MISSOURI, a constitutionally
chartered municipal corporation (“City”), and Black & Veatch Corporation (“Design Professional”).
City and Design Professional agree as follows:

PART I
SPECIAL TERMS AND CONDITIONS
Sec. 1. Project description.

A. The services to be provided under this Agreement are for the following project (Project) and
purpose: The preparation of an engineering report, detailed design, and final plans for review
and approval by MDNR.
[...]
The Scope of Services to address these major components is organized into 6 major task series
including:

e Task Series 100: Project Management

e Task Series 200: Preliminary Design

e Task Series 300: Final Design — Bid Package No. 1

e Task Series 400: Final Design — Bid Package No. 2

e Task Series 500: Risk & Resiliency Assessment and Emergency Response Plan

o Task Series 600: Optional Services

PROJECT SCHEDULE

The Base Scope of Services will be completed within 600 calendar days following the City’s issuance
of the Notice to Proceed (NTP).

e Task Series 100 will be completed within 600 calendar days from the NTP

e Task Series 200 will be completed within 600 calendar days from the NTP

e Task Series 300 will be completed within 300 calendar days from the NTP

e Task Series 500 will be completed within 365 calendar days from the NTP
BASE SCOPE OF SERVICES

TASK SERIES 100: PROJECT MANAGEMENT

Task 100: Conduct Project Administration Services. Design Professional will provide project
management functions required to successfully complete the preliminary and final design work
for the bid packages and the Risk & Resiliency Assessment, including all project correspondence
with the City; consultation with the City’s staff; supervision and coordination of services;
implementation of a project specific work plan, procedures, and a quality control/quality

assurance plan; scheduling and assignment of personnel resources, administration and
Modernization Improvements at the WTP Contract No. 9472
2



coordination of subconsultants, continuous monitoring of work progress; and invoicing for the
work performed. Project administration services will utilize E-Builder to assist with
coordination of documents, submittals, schedules, and payments.

Task 101: Monthly Project Status Reports. Design Professional shall prepare a monthly
project status report to identify work that has been performed in the reporting period, the work
activities anticipated to be performed the next month, action items required of City for an
efficient and effective delivery of the Design Professional’s services, potential project scope
variances with corrective actions suggested by the Design Professional, a general assessment of
the Design Professional’s ability to meet project schedule milestones, including identification of
the any delays beyond its control, and an estimate of the work percent for each Task Series based
on the earned value of the work completed. A short narrative will be provided describing the
work activities performed for each task.

Task 102: Initial Project Meeting. Design Professional will conduct an initial project meeting
to review the scope of services, schedule, budget requirements, roles and responsibilities, quality
control procedures, data needs, draft work plan and project schedule. Following the initial
project meeting, Design Professional shall submit the final work plan and project schedule that
incorporates City comments.

TASK SERIES 200: PRELIMINARY DESIGN

Task 200: Conduct Progress Meetings. Design Professional will schedule and facilitate 10
progress meetings to review and obtain feedback on interim deliverables, review the project
schedule, discuss key design issues, review budget status, and discuss deviations from the scope
of services. Design Professional shall prepare and distribute minutes of each progress meeting
and identify action items.

Task 201: Review Existing Data. Design Professional will review and utilize previous studies,
record drawings, SCADA data, equipment specifications, work orders, operations and
maintenance information, production data, and water quality data, to confirm existing conditions
and evaluate hydraulic and treatment performance. Design Professional will develop and submit
a data request to the City to address data gaps.

Task 202: Surveying Services. Design Professional will conduct a design survey for the
preparation of construction drawings and specifications. The services will include 3D laser
scanning of the Primary Basins, Flow Channels, Flocculation Basins, Secondary Basins,
Recarbonation Basins, and Final Basins, which will provide the basis for developing Building
Information Management (BIM) 3D design drawings. The 3D data will also be used for CFD
modeling (Task 204). A supplemental field survey will be conducted to obtain spot elevations
during the hydraulic field verification effort, locate surface and subsurface utilities, and define
building footprints and surface features. Basin interiors will be scanned when they are taken out
of service for cleaning, maintenance, or inspections. Design Professional will coordinate with
City Staff to minimize disruptions to the operations of the WTP. A coordination meeting will be
held with City Staff prior to commencing survey activities to determine requirements for the
BIM model. The BIM model will be developed in Autodesk Revit.

Task 203: Facility Condition Assessment. Design Professional will conduct a condition
assessment of each major treatment process to supplement data collected during the previous

Modernization Improvements at the WTP Contract No. 9472
3



Master Plan in 2015. A team of engineering specialists (structural, mechanical, electrical, and
1&C) will conduct the assessment over a 4-day period and will document the results in the field
using digital notepads. Design Professional will coordinate with City’s Utility Asset Manager
prior to commencing field activities to ensure rating procedures and protocol are consistent with
City’s current asset management system. The results of the assessment will be used to prioritize
the rehabilitation improvements. A technical memorandum will be developed to summarize the
results.

Task 204: Computational Fluid Dynamics (CFD) Model. Design Professional will develop
CFD models to simulate flow distribution and chemical mixing within the Primary Basins,
Secondary Basins, Flocculation Basins, Recarbonation Basin (Channel), and Final Basins. The
CFD models will be used to develop potential improvements to each treatment process to
improve efficiency and treatment performance. A technical memorandum will be developed to
summarize the results.

Task 205: Hydraulic Model Evaluation. The existing hydraulic model will be used to identify
the hydraulic restrictions and necessary modifications to increase the plant capacity to 300 mgd.
The hydraulic model will be field verified and calibrated by increasing the flow through two
treatment trains. Survey spot elevations will be obtained during the calibration process. Field
verification activities will correspond with the field survey to determine elevations at the higher
flows. The model will be updated to include each treatment train and used to determine the weir
elevations required for the Secondary Basin Equipment Replacement Project (Bid Package No.
1). A technical memorandum will be developed to summarize the results. The hydraulic model,
in MS Excel Spreadsheet format, will be included with the technical memorandum, along with
instructions for its use.

Task 206: Bench-Scale Testing. Bench scale testing shall be performed as follows:

e Disinfection Modifications and Disinfection Byproduct Formation. Perform bench-scale
testing over a 9-month period (one sample collected and tested each month) to evaluate
the impact of extended contact time with free chlorine and elevated chloramine residual
under varying water quality conditions in order to achieve disinfection credit at 300 mgd
in cold water conditions as the limiting condition. Conduct monthly bench-scale testing
at the B&V Research Facility using samples collected from the primary basin effluent.
Develop a testing protocol, including the identification of the analytical testing to be
conducted by City at their laboratory, and submit to the City for review.

e Primary Basin Operational Enhancements. Perform bench-scale testing over a 9-month
period (1 sample collected and tested each month) to simulate settling characteristics
under varying operational changes including chemical dosages (lime, coagulant &
polymer), varying blends of intake and well water, adjustments in flocculator mixing
energy and the recycle rate for residuals. Testing to be conducted at the B&V Research
Facility with samples of raw water obtained from the City. Develop a test protocol,
including the identification of the analytical testing to be conducted by City at their
laboratory, and submit to the City for review.

¢ Final Basin Operational Enhancements. Perform bench-scale testing over a 9-month
period (1 sample collected and tested each month) to simulate settling characteristics
under varying operational changes including chemical dosages (coagulant & polymer)

Modernization Improvements at the WTP Contract No. 9472
4



and adjustments in flocculator mixing energy. Testing to be conducted at the B&V
Research Facility with samples of recarbonation basin effluent obtained from the City.
Develop a test protocol, including the identification of the analytical testing to be
conducted by City at their laboratory, and submit to the City for review.

e Prepare a technical memorandum presenting the results, conclusions and
recommendations from the bench-scale testing program. Submit technical memorandum
to the City for review.

Task 207: Tracer Testing. Design Professional will conduct a tracer test at the design flow rate
on two process trains from the chlorine and ammonia feed point through the final basin effluent
and two tracer tests from the final basin effluent through the treated water reservoirs. The City
will provide Design Professional with CT calculation equations and assumptions and
documentation from previous tracer studies. Prepare and provide a testing protocol, meet with
Missouri DNR to review protocol, perform testing and analysis of samples generated, prepare a
technical memorandum that summarizes the results, conclusions and recommendations of the
tracer testing study.

Task 208: Pilot and Full-Scale Testing. Perform pilot and full-scale testing as follows:

¢ Final Basin Flocculation & Sedimentation Pilot Testing. Perform pilot-scale test of
flocculation/sedimentation improvements for the Final Basins. Using an approximate 5
gpm pilot unit and all ancillary devices provided by Design Professional, simulate
flocculation and high-rate sedimentation (plate settlers) to determine impact on settled
water turbidity and scaling tendencies of the water. The pilot will also aid in determining
impacts to operations and maintenance. The City will provide an electrician for
connection of pilot unit motors, drives, and devices. Develop a test protocol to conduct
testing over a 9-month period for review by the City. Parameters to be examined include
flocculator mixing energy, pH/alkalinity and chemical dosages (coagulant & polymer).
Provide personnel for operations of pilot plant weekdays for a total period of 24 hours per
week. The City will provide oversight of the pilot unit on weekdays when the Design
Professional is not on site and on weekends. Develop program for off-hours monitoring
by City staff. Prepare and provide a technical memorandum that summarizes the results,
conclusions and recommendations of the pilot testing program.

o Full-Scale Filter Testing. Meet with the Missouri Department of Natural Resources
(MDNR) to review previous pilot testing results and conclusions and obtain approval for
conducting a full-scale filter test. Develop specifications for procurement and installation
of alternative media configuration by the City. Provide part-time resident engineering
services for media removal and replacement. Develop a test protocol to evaluate
performance of alternative filter media compared with two sand filters, one used as a
baseline to reflect current operations and another to reflect high-rate sand filtration.
Testing protocol will include modifications to the backwash programming to
accommodate the dual media. The PLC and HMI programming changes will be
implemented by the City. Coordinate with MDNR to confirm testing protocols meet their
expectations (i.e. timing of testing to capture seasonal water quality variations, operating
conditions, duration of testing). The full-scale testing will be performed for 9 months on
filters in Filter Gallery C. The City will provide monthly operational data for evaluation

Modemization Improvements at the WTP Contract No. 9472



and summary. Prepare and provide a technical memorandum that summarizes the results,
conclusions and recommendations of the full-scale pilot program.

Task 209: Primary Basin Equipment Evaluation. Design Professional will evaluate
equipment rehabilitation alternatives to improve the treatment performance. Alternatives
include: 1) installing new equipment to replace the non-functional equipment, and 2) replacing
the existing equipment with Solids Contact Basin equipment. A technical memorandum will be
developed to summarize the results, conclusions and recommendations.

Task 210: Biofiltration Evaluation. Design Professional will evaluate the merits of converting
the granular media filters to biological filters. The evaluation will consist of a desktop study that
will identify the required operational changes, the estimated improvement in the post-filter water
quality (total organic carbon reduction and emerging contaminants), the impact on disinfection
credit and the required capital improvements and conceptual opinion of probable project cost to
implement biological filtration. The technical memorandum will address the impact of seasonal
changes in raw water quality including varying blends of surface water and well water.

Task 211: Water Quality Model & Process Flow Diagram. Design Professional will prepare
a Predictive Water Quality Model that will serve as a tool for the operations staff to assess the
impact of changes in chemical dosages and chemical application points based on varying raw
water quality characteristics. Raw water quality characteristics and proposed chemical dosages
will be input and the model will identify the predicted finished water quality (alkalinity,
hardness, pH and water stability (Langelier Index & calcium carbonate precipitation potential).
The model will include chlorine dosages and CT calculations. The model will include an
interactive process flow diagram that identifies the location of the primary and secondary
chemical application points. The process flow diagram will be used to identify the proposed
chemical application points and dosages.

Task 212: Preliminary Engineering Report and Conceptual Drawings. Design Professional
will develop a Preliminary Engineering Report (PER) to summarize the recommended
improvements. The PER will include an Executive Summary and Appendix sections that include
the various technical memorandums. The recommended improvements will be divided into three
work packages to allow a phased implementation.

The PER will be structured to comply with MDNR guidelines and include conceptual drawings
for the recommended improvements. An opinion of probable construction cost (OPCC) will be
provided, and the identification of activities that can be subcontracted to MBE and WBE firms.

Task 213: Missouri Department of Natural Resources (MDNR) Coordination. Design
Professional will coordinate with the MDNR to confirm the pilot testing protocols meet
expectations (timing of testing to capture seasonal water quality variations, duration of testing).
In addition, the PER and 30-percent drawings will be submitted to the MDNR for review. Three
meetings are estimated for the Design Professional and City to meet with MDNR to discuss the
pilot results, full scale testing results, recommended improvements, and the permit approval
process.

Task 214: Water Treatment Plant Site Visits. Design Professional will arrange and
accompany City staff on three water treatment plant site visits that utilize Solids Contact Basin
equipment and/or plate settlers. Site visits to Topeka, Water District No. 1 of Johnson County,